

**Patient leaflet in accordance with the Pharmacists' Regulations  
(Preparations) 1986**

This medicine is dispensed with a doctor's prescription only

**Lenalidomide Teva 2.5 mg**    **Lenalidomide Teva 15 mg**  
**Lenalidomide Teva 5 mg**    **Lenalidomide Teva 20 mg**  
**Lenalidomide Teva 7.5 mg**    **Lenalidomide Teva 25 mg**  
**Lenalidomide Teva 10 mg**  
Hard capsules

**Composition:**

Each hard capsule of Lenalidomide Teva 2.5 mg contains:  
Lenalidomide 2.5 mg (as hydrochloride hydrate)

Each hard capsule of Lenalidomide Teva 5 mg contains:  
Lenalidomide 5 mg (as hydrochloride hydrate)

Each hard capsule of Lenalidomide Teva 7.5 mg contains:  
Lenalidomide 7.5 mg (as hydrochloride hydrate)

Each hard capsule of Lenalidomide Teva 10 mg contains:  
Lenalidomide 10 mg (as hydrochloride hydrate)

Each hard capsule of Lenalidomide Teva 15 mg contains:  
Lenalidomide 15 mg (as hydrochloride hydrate)

Each hard capsule of Lenalidomide Teva 20 mg contains:  
Lenalidomide 20 mg (as hydrochloride hydrate)

Each hard capsule of Lenalidomide Teva 25 mg contains:  
Lenalidomide 25 mg (as hydrochloride hydrate)

For information about inactive ingredients and allergens, see section 2 'Important information about some of this medicine's ingredients', and section 6 'Additional information'.

**Read the entire leaflet carefully before you start using this medicine.** This leaflet contains concise information about this medicine. If you have any further questions, consult your doctor or pharmacist.

This medicine has been prescribed to treat your illness. Do not pass it on to others. It may harm them, even if it seems to you that their medical condition is similar to yours.

Your doctor will enrol you in the Risk Management Program/Pregnancy Prevention Program (RMP/PPP).

This program is designed to help your doctor advise you about the risks involved in Lenalidomide Teva therapy and to ensure that you are aware of the precautions you need to take before, during and after treatment.

In addition to the leaflet, Lenalidomide Teva has a Patient Information Brochure. This brochure contains important safety information that you need to know, before starting and during treatment with Lenalidomide Teva and you should act according to it. The brochure focuses on the risk of birth defects to an unborn baby. Read the Patient Information Brochure and the Patient Information Leaflet before you begin taking the medicine. Keep the brochure for future reference if necessary.

**1. What is this medicine intended for?**

Lenalidomide Teva is used in adult patients for:

- Multiple myeloma
- Myelodysplastic syndromes (MDS)
- Mantle cell lymphoma (MCL)
- Follicular lymphoma

Lenalidomide Teva 7.5 mg is not indicated for treatment of myelodysplastic syndromes.

**Therapeutic group:** The medicine belongs to a group of medicines which affect your immune system works.

How Lenalidomide Teva works  
Lenalidomide Teva works by affecting the body's immune system and directly attacking the cancer. It works in a number of different ways:

- By stopping the cancer cells developing
- By stopping blood vessels growing in the cancer
- By stimulating part of the immune system to attack the cancer cells

**Multiple myeloma**

Multiple myeloma is a type of cancer which affects a certain kind of white blood cell, called the plasma cell. These cells collect in the bone marrow and divide, becoming out of control. This condition can damage the bones and kidneys.

Multiple myeloma generally cannot be cured. However, the signs and symptoms can be greatly reduced or disappear for a period of time. This is called a 'response'.

**Newly diagnosed multiple myeloma – in patients who have had a bone marrow transplant**

Lenalidomide Teva is used as a maintenance therapy after patients have recovered enough following a bone marrow transplant.

**Untreated multiple myeloma – in patients who cannot have a bone marrow transplant**

Lenalidomide Teva is taken with other medicines:

- An anti-inflammatory medicine called 'dexmethasone'
- A chemotherapy medicine called 'bortezomib'
- A chemotherapy medicine called 'melphalan'
- An immunosuppressant medicine called 'prednisone'

You will take these other medicines at the start of treatment and then continue to take Lenalidomide Teva on its own.

If you are aged 75 years or older or have moderate to severe kidney problems, your doctor will check your condition carefully before starting treatment.

**Untreated multiple myeloma – in patients scheduled for bone marrow transplant**

Multiple myeloma (MM) is cancer of the bone marrow.

Lenalidomide Teva is used to treat patients with multiple myeloma.

Lenalidomide Teva is taken with other medicines:

- An anti-inflammatory medicine called 'dexmethasone'
- A chemotherapy medicine called 'bortezomib'

**Multiple myeloma – in patients who have had treatment before**

Lenalidomide Teva is taken together with an anti-inflammatory medicine called 'dexmethasone'.

Lenalidomide Teva can stop the signs and symptoms of multiple myeloma from getting worse. Lenalidomide has also been shown to delay multiple myeloma from coming back following treatment.

**Mycelodysplastic syndromes (MDS)**

MDS are a collection of many different blood and bone marrow diseases. The blood cells become abnormal and do not function properly. Patients can experience a variety of signs and symptoms including a low red blood cell count (anaemia), the need for a blood transfusion and be at risk of infection.

Lenalidomide Teva is used to treat adult patients who have been diagnosed with MDS, when all of the following apply (Lenalidomide Teva 7.5 mg is not indicated for treatment of MDS):

- You need regular blood transfusions to treat low levels of red blood cells ('transfusion-dependent anaemia')
- You have an abnormality of cells in the bone marrow called an "isolated deletion 5q cytogenetic abnormality". This means your body does not make enough healthy blood cells
- Other treatments have been used before, are not suitable or do not work well enough
- This can reduce the number of blood transfusions needed. It is possible that no treatment through administration of blood units will be needed.

Lenalidomide Teva can increase the number of healthy red blood cells that the body produces by reducing the number of abnormal cells.

Your doctor may adjust your dose of Lenalidomide Teva or stop your treatment based on the results of your blood tests and on your general condition. If you are newly diagnosed with multiple myeloma, your doctor may also assess your treatment based on your age and other conditions you already have.

For tests and follow-up related to use during childbearing age (for men and women), please see the information in the box at the beginning of the leaflet, and the information that appears under 'Pregnancy, breast-feeding and fertility'.

**Blood donation**

Do not donate blood during treatment with Lenalidomide Teva, during treatment interruptions, and for 4 weeks after the end of treatment.

**Sperm donation**

Do not donate sperm during treatment with Lenalidomide Teva, during treatment interruptions, and for 4 weeks after the end of treatment.

**The elderly and people with impaired kidney function**

If you are aged 75 years or older or have moderate to severe kidney problems, your doctor will check your condition carefully before starting treatment.

**2. Before using this medicine**

**Do not use this medicine if:**

- You are sensitive (allergic) to lenalidomide or to any of the other ingredients in this medicine (see section 6 - 'Additional information').
- You are pregnant, think you may be pregnant or are planning to become pregnant. Lenalidomide Teva is expected to be harmful to an unborn child (please see 'Pregnancy, breast-feeding and fertility – information for men and women').
- You are of childbearing potential - do not use this medicine without following all the necessary measures to prevent pregnancy (please see 'Pregnancy, breast-feeding and fertility – information for men and women').

**Special warnings about using this medicine:**

**Before using Lenalidomide Teva, tell your doctor if:**

- You have had blood clots in the past – you have an increased risk of developing blood clots in the veins and arteries during treatment.
- You have any sign of infection such as a cough or fever.

• You have ever had a previous viral infection, particularly hepatitis B, varicella zoster, HIV. If you are in doubt, consult with your doctor. Treatment with Lenalidomide Teva may cause the virus to become active again in patients who carry the virus and lead to a recurrence of the infection. Your doctor will check whether you have ever had hepatitis B infection.

• You have impaired kidney function - your doctor may need to adjust your dose of the medicine.

• You have had a heart attack, have ever had a blood clot or if you smoke, have high blood pressure or high cholesterol levels.

• You have had an allergic reaction whilst taking thalidomide (another medicine used to treat multiple myeloma) such as rash, itching, swelling, dizziness or trouble breathing.

• You have experienced in the past one or more of the following symptoms: widespread rash, red skin, high fever, flu-like symptoms, liver enzyme elevations, blood abnormalities (increase in white blood cell levels), enlarged lymph nodes - these are signs of a severe skin reaction called Drug Reaction with Eosinophilia and Systemic Symptoms, DRESS (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:

• You experience blurred, loss of or double vision, difficulty speaking, weakness in the arms or legs, a change in the way you walk or problems with your balance, persistent numbness, decreased sensation or loss of sensation, memory loss or confusion. These may be symptoms of a serious and potentially fatal brain condition known as progressive multifocal leukoencephalopathy (PML). If you experienced these symptoms before treatment with Lenalidomide Teva, tell your doctor about any change in these symptoms.

• You experience shortness of breath, tiredness, dizziness, pain in the chest, a faster heartbeat, or swelling in the legs or ankles. These may be symptoms of a serious condition called pulmonary hypertension (see section 4 - 'Side effects').

If any of the above conditions applies to you, tell your doctor before starting treatment.

At any time during or after your treatment, tell your doctor immediately if:</p